59044069953

petrol impact garden
shredder PGS75
scheppach (DIY) France




59044069953

petrol impact garden
shredder PGS75
scheppach (DIY) France

83

49



59044069953

petrol impact garden
shredder PGS75
scheppach (DIY) France

&

[ - - - - - - - - ]

| |

" Engine Without T

Electric Starter oF | ol o engine switch
' ON
L . 4
spark plug | v [] oil alert C\ Q\
unit limit switch | limit switch
oil level 1 2
ignition coil switch

| B B |

L _ _ _ _ _ _ _ _ _ _
Main products Spare part list
59044069953 154015 - 0296 - PGS75 - -
Spare Description additional Item Abb. ConstructStatus
5904406009 Base frame 1 A *
5904406001 Wheel Wheel @250 / Bearing @16x@37x152 A
5904406002 Base frame supporting rubber cap 3 A
5904406011 Engine base rubber plate 4 A
02012510 pulley @30/317x3mm DIN125 7 A
02009447 cotter pin 2.5x30 8 A




59044069953

petrol impact garden
shredder PGS75
scheppach (DIY) France

Main products Spare part list
59044069953 154015 - 0296 - PGS75 - -
Spare Description additional Item Abb. ConstructStatus
02902108 washer A8 24/8,4x2 9 A *
01093364 hexagon bolt M8x16 10 A *
02798516 oval head screw M4x30 DIN 7985 4.8 galvanized 13 A *
5904406012 Transparent cover 16 A *
59044059016 Switch ME-8112 17 A *
5904406010 Wheel axle 18 A *
5904406014 Engine 19 A *
5904406013 Drum 21 A *
5904406003 Blade (1 Set = 2 Pcs.) (1 Set =2 Pcs.) 22124 A inkl. Schrauben
5904406008 Drum blade bolt M10x15 (Flat) 24 A *
5904406004 Bottom plate 28 A *
02012707 spring washer 28,1/ @D14,8 x 4,6 From A8, 32 A *
verzinkt, DIN127
01093364 hexagon bolt M8x16 33 A *
01093365 Hexagon bolt M8x20, 8.8, blank, DIN933 34 A *
02902108 washer A8 D 24/8,4x2 36 A *
02093345 Hexagon bolt M6x12 8.8 933 VZ 37 A *
02012705 spring washer A6 38 A *
88000654 spring washer A4 40 A *
5904406015 Feed hopper 42 A *
5904406017 Mounting set for rubber curtain 43,45 A *
5904406006 Rubber curtain 44 A *
05001202 selflocking hexagon nut M6 6 BIW VZ M6 46 A *
02093346 hexagon bolt M6x16 8.8 933 VZ 47 A *
5904406018 Hopper safety plate 48 A *

5904406016 Handle bar 49 A *




Main products

Spare part list

59044069953

petrol impact garden
shredder PGS75
scheppach (DIY) France

59044069953 154015 - 0296 - PGS75 - -

Spare Description additional Item Abb. ConstructStatus
02098504 selflocking nut M6 galvanized DIN985 50 A *
02012504 washer AB 51 A *
02093346 hexagon bolt M6x16 8.8 933 VZ 52 A *
5904406005 In-feeding chute rubber pad 53 A *
5904406019 Collecting bag bracket cpl. 54,56-61 A *
5904406007 Collecting bag 55 A *
02093366 screw M8x25, 8.8, verzinkt, DIN933 59 A *
05005405 OVAL HEAD SCREW M8x16 UNBRAKO VZ M8x16 61 A *
02098505 nut M8 rechts, verzinkt, DIN985 63 A *
02093348 Hexagon bolt M6x25 64 A *
5906208055 oil gauge cpl. part J9-J10 226x67 15 B *
3906201048 spark plug F6TC 23 B *
5904406020 Gasket cylinder head 28 B *
5904406021 Crankshaft assy 30 B *
5904406022 Piston ring set 33 B *
5904406023 Piston 35 B *
5904406024 Connecting rod 37 B *
5904406025 Camshaft assy 38 B *
5806206008 starterkit cpl. 48 B *
5904406026 Switch 52 B *
3904602058 carburetor EURO 5 SP T050 @19mm Euro 5 56 B *
5904406027 Lifterrad 63 B *
5904406028 Ignition coil 65 B *
3904601087 Air filter assy. Loncin G200F 75 B *
5904406029 Muffler assy 79 B *




Main products

Spare part list

59044069953

petrol impact garden
shredder PGS75
scheppach (DIY) France

59044069953 154015 - 0296 - PGS75 - -

Spare Description additional Item Abb. ConstructStatus
5904406030 Fuel tank 81 B *

5906225030 fuel filter &38/30x45 82 B *

5906225029 Fuel tank cap a73 83 B *

5906208055 oil gauge cpl. part J9-J10 B26x67 89 B *

5904406031 Qil protector 90 B *

5904406032 Sensor engine oil 92 B *

3904601099 element assy. air cleaner ( Loncin G200 F) Hoéhe ~ 67 mm / Loncin G200F 0.Abb. B *

1! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx



